

IV DOSING GUIDE

UTI

(5 to 14 days)

Acute Pyelonephritis Inpatient IV Treatment

- Levofloxacin - 750mg IV every 24 hours, or
- Ciprofloxacin - 400mg IV every 12 hours, or
- Ertapenem (Invanz) - 1g IV daily, or
- Ceftriaxone - 1 to 2g IV daily, or
- Zosyn - 3.375g IV every 6 hours

Prostatitis

- Levofloxacin - 500mg IV daily, or
- Ceftriaxone 1 to 2g IV daily

CELLULITIS

(10 to 14 days)

Empiric Therapy (excluding MRSA)

- Cefazolin - 1 to 2g IV every 8 hours
- Clindamycin - 600 to 900mg IV every 8 hours

Empiric Therapy for MRSA

- Vancomycin - 15mg/kg IV every 12 hours
- Daptomycin - 4mg/kg IV once daily
- Linezolid - 600mg IV every 12 hours

OSTEOMYELITIS

(6 to 12 weeks)

MRSA

- Vancomycin - 1 to 1.5g IV every 12 - 24 hours, or
- Daptomycin - 6mg/kg IV every 24 - 48 hours, or
- Dalvance - 1500mg IV administered as a single dose
- Orbactiv - 1200mg IV administered as a single dose
- Vibativ - 10mg/kg IV every 24 hours

MSSA

- Ertapenem (Invanz) - 1g IV every 24 hours

GRAM (-) Bacilli

- Ceftazidime - 2g IV every 8 - 12 hours, or
- Cefepime - 2g every 12 hours, or
- Merrem - 2g IV every 8 hours

HIGH QUALITY PATIENT CARE

PNEUMONIA

(7 to 21 days)

- Vancomycin - 15mg/KG IV every 12 hours, or
- Linezolid - 600mg IV every 12 hours, or
- Ertapenem (Invanz) - 1g IV daily, or
- Ceftriaxone - 2g IV every 24 hours

SEPSIS

(10 to 14 days)

- Zosyn - 3.375g IV every 6 - 8 hours, or
- Cefepime - 2g IV every 12 hours, or
- Doripenem - 500mg IV every 8 hours

Plus

- Levofloxacin - 500mg IV daily, or
- Ciprofloxacin - 400mg IV every 12 hours

C. DIFF

(10 - 14 days)

Non-Severe

- Metronidazole - 500mg IV every 8 hours

Severe

- Metronidazole - 500mg IV q8H + Vancomycin - 500mg PO every 6 hours
- Zinplava - 10mg/kg IV once over 60 minutes

CANDIDIASIS

- Fluconazole - 400mg IV daily
- Micafungin - 100mg IV daily

BACTERIAL MENINGITIS

(10 - 14 days)

Streptococcus

- Vancomycin - 20mg/kg IV every 8 hours
- Cefotaxime - 3g IV every 6 hours

